
REQUEST FOR PROPOSAL 
 
 

RFP # 20-12 
 
 

WWTP & Lift Stations  
Asset Management Program 

 
City of Ann Arbor 

Public Services Unit / Wastewater Treatment Plant 
 

 
 
 
 

Due Date: February 11, 2020 by 2:00 p.m. (local time) 
 
 
 
 
 

Issued By: 
 

City of Ann Arbor 
Procurement Unit 

301 E. Huron Street 
Ann Arbor, MI  48104 

 
 
 



2 
 

TABLE OF CONTENTS 
 

 
SECTION I:  GENERAL INFORMATION ..................................................................... …3 
 
SECTION II:  SCOPE OF SERVICES ........................................................................... 11 

 
SECTION III:  MINIMUM INFORMATION REQUIRED ................................................. 20 
[...]
writing to the Designated City Contacts provided herein.  Attempts by the offeror to 
initiate contact with anyone other than the Designated City Contacts provided herein 
that the offeror believes can influence the procurement decision, e.g., Elected 
Officials, City Administrator, Selection Committee Members, Appointed Committee 
Members, etc., may lead to immediate elimination from further consideration. 
 

O. SCHEDULE 
 
The proposals submitted should define an appropriate schedule in accordance with 
the requirements of the Proposed Work Plan in Section III. 

 
The following is the schedule for this RFP process. 

Advertise January 15, 2020 
 

Activity/Event      Anticipated Date 
Written Question Deadline    January 29, 2020, 10:00 a.m. 
Addenda Published (if needed)  Week of February 5, 2020 
Proposal Due Date     Feb. 11, 2020 at 2:00 p.m. (Local Time) 
Tentative Interviews (if needed)  Week of February 17, 2020 



10 
 

Selection/Negotiations    February 25 
Expected City Council Authorizations  April 6, 2020 

 
The above schedule is for information purposes only and is subject to change at the 
City’s discretion. 

 
P. IRS FORM W-9 

 
The selected Consultant will be required to provide the City of Ann Arbor an IRS form 
W-9. 
 

Q. RESERVATION OF RIGHTS 
 

1. The City reserves the right in its sole and absolute discretion to accept or reject 
any or all proposals, or alternative proposals, in whole or in part, with or without 
cause. 

2. The City reserves the right to waive, or not waive, informalities or irregularities in 
terms or conditions of any proposal if determined by the City to be in its best 
interest. 

3. The City reserves the right to request additional information from any or all 
Consultants. 

4. The City reserves the right to reject any proposal that it determines to be 
unresponsive and deficient in any of the information requested within RFP. 

5. The City reserves the right to determine whether the scope of the project will be 
entirely as described in the RFP, a portion of the scope, or a revised scope be 
implemented. 

6. The City reserves the right to select one or more Consultants to perform services. 
7. The City reserves the right to retain all proposals submitted and to use any ideas 

in a proposal regardless of whether that proposal is selected.  Submission of a 
proposal indicates acceptance by the firm of the conditions contained in this RFP, 
unless clearly and specifically noted in the proposal submitted. 

8. The City reserves the right to disqualify proposals that fail to respond to any 
requirements outlined in the RFP, or failure to enclose copies of the required 
documents outlined within RFP. 

 
R. ENVIRONMENTAL COMMITMENT 
 

The City of Ann Arbor recognizes its responsibility to minimize negative impacts on 
human health and the environment while supporting a vibrant community and 
economy.  The City further recognizes that the products and services the City buys 
have inherent environmental and economic impacts and that the City should make 
procurement decisions that embody, promote, and encourage the City’s commitment 
to the environment. 

 
The City encourages potential vendors to bring forward emerging and progressive 
products and services that are best suited to the City’s environmental principles. 



11 
 

SECTION II - SCOPE OF SERVICES 
 
1. Background 

 
This section is provided as supporting information for the proposer to understand the 
extent of the sewage lift stations and city of Ann Arbor wastewater treatment facilities.  
We recognize this information to be key for the Consultant to achieve the project 
objective of preparing a WWTP and Lift Stations Asset Management Program for the 
City of Ann Arbor.  

AAPSA is a municipal water utility that provides quality drinking water, sanitary 
sewage disposal, hydropower generation, and storm water services to a population of 
approximately 115,000 people within the City.  AAPSA also provides water and sewer 
service to portions of Ann Arbor, Scio and Pittsfield Townships (population 
approximately 10,000).  The entire AAPSA covers about 43 square miles and 
continues to attract residential and commercial development.   
 
The City’s Sanitary Sewer Collection System is a network of about 370 miles of pipes 
all heading roughly northeast to the City’s WWTP.   The City maintains and operates 
eight Lift Stations at seven locations.  Five of the Lift Stations are in the process of 
being replaced.  Two stations will be replaced in 2020, two stations in 2021 and the 
last station in 2022.  A seventh lift station is scheduled to be eliminated.  Six of the 
City-owned Lift Stations will be part of this Asset Management Program.   

The City operates and maintains a WWTP having an average annual design flowrate 
of 29.5 MGD.  The WWTP consists of an East (19.5 MGD) and West Plant (10 MGD). 
The biosolids management equipment and systems and the Solids Handling Building 
at the WWTP were renovated in 2012.  The West Plant was completely demolished, 
replaced and placed back into service in 2015.  The East Plant was renovated by the 
installation of new pumps, blowers, and ancillary treatment components in 2017.   
 
Overall asset management for the Systems is implemented through two working Units 
of the AAPSA. 

 The WWTSU is responsible for operation and maintenance of the WWTP 
and the Lift Stations. The WWTSU utilizes Cityworks® for work orders and 
service requests on these City-owned assets.   

 The Systems Planning Unit is a multi-disciplinary unit with responsibility for 
programmatic management of City-owned assets through capital 
improvement planning, utility systems modeling, regulatory compliance, 
management of constructed and natural infrastructure systems, 



12 
 

development of environmentally sustainable practices, and a collaborative 
community engagement effort. 

The Financial and Administrative Services Area is responsible for the financial aspects 
of the utility and oversees Rate Development, including making qualified decisions to 
provide relevant, timely and accurate financial reports to our stakeholders. 
 

The City currently uses Cityworks®, Cityworks® Server, ArcGIS® and ArcGIS® 
Server for asset and maintenance management for the Systems as well as other City-
owned, widely distributed assets. Cityworks® also provides field automation and work 
order fulfillment business processes for the City. Cityworks® is a GIS-centric software 
solution that uses ESRI-compatible geodatabases residing on Microsoft SQL Server 
for centralized data and information management. Asset management integration will 
allow the City to see the location of assets and answer geospatial queries in 
conjunction with asset queries for job planning and decision-support activities. The 
asset management software is required to populate and/or integrate with pre-existing 
spatial database engine (SDE) geo-databases so the City can leverage Cityworks® 
for work order management. This will provide direct integration to asset maintenance 
management, and work order management processes. 
 
Detailed information regarding the recent history of construction activities at the City’s 
WWTP is presented in the following paragraphs. 
 
The City authorized a Master Plan study effort to evaluate the condition and 
performance of the City's WWTP facilities.  Finalized in 2004, the results of the study 
revealed that the plant’s existing residuals handling facilities, which processes the 
residual solids in wastewater, needed to be replaced.  The aging biosolids processing 
equipment was constructed in the late-1970’s and exceeded its useful operating life.  
As a result, operating efficiency declined and maintenance had become increasingly 
more challenging and costly.  Replacement of these equipment and systems was 
necessary for the WWTP to improve process reliability and meet current and future 
solids processing capacity requirements. 

 
The Residuals Handling Improvements Project was included in the City’s Capital 
Improvements Plan for the WWTP.  The three-year project included the following 
major elements: 

 Demolition of existing equipment including dewatering plate and frame presses 
and biosolids incinerator 

 Installation of centrifuges for biosolids dewatering and gravity belt thickeners to 
separately thicken secondary biosolids 



13 
 

 Rehabilitation of an existing gravity thickener for thickening primary biosolids and 
conversion of two existing gravity thickeners to covered tanks for blending 
thickened primary and secondary biosolids 

 Rehabilitation and modification of the Solids Handling Building to accommodate 
new equipment, meet current building code requirements and to install a building 
addition for loading trucks with processed biosolids and receiving chemical 
deliveries 

 Installation of a new boiler to service all facilities within the WWTP 
 Installation of odor control equipment to reduce WWTP staff exposure and off-site 

nuisance odors from residuals handling equipment and facilities 
 Replacement of antiquated 4.8 kV electrical system with a more efficient and 

maintainable 13.2 kV system 

The Master Plan also identified other major capital improvements needed for the 
WWTP to effectively and efficiently treat wastewater at current and future flows, 
including replacement of the West Plant, which had been taken out of services in 
2009 due to its dilapidated condition. This second major capital project was 
included in the City’s Capital Improvements Plan as the WWTP Facilities 
Renovation Project. This project was divided into several phases including:  East 
Plant Modifications, West Plant Demolition and Reconstruction, and electrical and 
site work. 

 
East Plant Modifications include: 
 

o Rehabilitation of the East Plant Aeration system including the new blowers, 
new air piping, new diffused aeration system, new mixers and 
reconfiguration of the tank flow patterns  

o Modification of the East Electrical/Blower Building including removal of the 
standby generators and electrical gear, a new sampler room, and the 
replacement of RAS pumps  

o Electrical improvements to the East Primary Building  

o Miscellaneous repairs to the Secondary Clarifiers  

o Conversion and rehabilitation of the Dechlorination Building to Tertiary Filter 
Blower Building.  

o Construction of the East Ferric Building  

o Concrete repair and gate repair throughout the East Plant  
 

West Plant Reconstruction includes the construction of: 
 

o Primary clarifiers  

o West Primary building  

o Aeration tanks  



14 
 

o Secondary clarifiers  

o West Secondary Building  

o Administration Building  

o An electrical building for the Raw Sewage Lift Station  

o An Influent Splitter/Flow Monitoring Station  

o West Ferric Building  
 

Electrical and Site Work includes: 
 

o Replacement of the existing 4800 KV power distribution system with a 13.2 
KV power distribution system  

o Construction of the Central Electrical Building  

o Replacement of the existing standby generators with new generators 
located within the Central Electrical Building  

o Re-routing of existing site utilities  

o Reconfiguration of the existing storm water system  

o Upgrading the existing earthen embankment so that it meets FEMA 
standards and can be certified  

o Relocation of DTE power transmission lines  

o Installation of new roadways throughout the plant  

o Upgrading the existing SCADA system  

 
2. Objective 

 
The Objective of this Ann Arbor WWTP and Lift Stations Asset Management Program 
is to seek the services of a Consultant to develop an asset Management Plan (AMP) 
and Asset Management Program (Program) for the WWTP and five sanitary sewage 
Lift Stations in accordance with EGLE Asset Management Plan requirements.  Five of 
Ann Arbor’s seven lift stations are scheduled to be replaced over the next three years.  
Two stations, Astor and Franklin, will be replaced in 2020, and two stations in 2021 
and one station in 2022.   
 
The Program shall address the five core elements identified by EGLE including: 

 The current state of the assets, 
 The required sustainable level of service, 
 The assets critical to sustained performance,  
 The minimum life-cycle costs, and  
 The best long-term funding strategy. 

 
Under this assignment, the Consultant shall develop both an AMP that identifies the 
components of an AMP for the Lift Stations and WWTP that will be submitted to EGLE 
for review and approval.  The assignment also includes preparation of the Program that 



15 
 

implements the AMP and develops asset information as outlined under Section 3 
Requirements of this RFP.  Once the AMP is prepared and submitted to EGLE, the 
Consultant shall immediately proceed with development of the Program.   
The Consultant shall have approximately three months to develop an AMP and 20 months 
to complete the Program.  The AMP is due to EGLE by July 1, 2020, and the completed 
Program to Ann Arbor by December 31, 2021.  
 
The successful Consultant shall coordinate work with WWTSU staff who will provide 
access to the WWTP and Lift Stations, asset information, and provide City records 
necessary to address the Scope of Services. 
 
3. Requirements 

 
Task 1: Asset Inventory 
 

 Develop existing Asset Inventory for WWTP and Lift Stations 
o Equipment (including electrical and mechanical components), major 

process equipment (clarifier tanks, etc.), piping, buildings (HVAC, 
structures, interiors, etc.), and grounds (roadways, fence, flood protection, 
etc.) 

o Force Mains in the Sanitary Sewer Collection System are not included in 
this proposed project 

 Asset information to include: 
o A brief description of the fixed asset, its design capacity, its level of 

redundancy, and its tag number, if applicable 
o Location of the fixed asset 
o Year the fixed asset was installed 
o Present condition of the fixed asset and the cause of the current condition 

if less than good 
o Current fixed asset replacement cost in dollars for year specified in 

accordance with approved schedules. 
 Identify gaps in data 
 Recommend a strategy to obtain missing information  
 Work with  personnel to determine optimal method(s) to add any missing assets 
 Recommend how asset inventory is to be reported 

Task 2: Condition Assessment 
 

 Review any existing City condition assessment data 
 Determine asset assessment methodology for WWTP and Lift Station assets  
 Develop a plan for obtaining necessary condition assessment data for the 

implementation of this project 
o Prioritize areas for condition rating as a part of this project 



16 
 

o Recommend schedule for obtaining field determined condition 
assessment for any missing data 

o Assign condition assessment for missing data that was collected. 
 Rate the performance of the Systems’ assets with industry standard scale 

Task 3: Determine Remaining Life of the Assets 

 Document industry standards for basis of determining remaining life of assets 
 Estimate remaining service life based upon condition and typical service life 

Task 4: Analysis of Life Cycle and Replacement Costs of Assets 
 

 Analyze all available historic financial data regarding life cycle costs of  assets 
 Review 2015 Water and Wastewater Capital Cost Recovery Study for system 

value 
 Analyze data gathered in the Condition Assessment as it relates to projected 

fiscal needs for the assets 
 Determine the Systems’ asset values  
 Determine local costs for repair, renewal, and replacement of the assets so that 

this data is available for later steps 

Task 5: Determine Target Levels of Service for Assets 
 

 Evaluate the required Levels of Service per all State and Federal regulatory 
requirements 

 Perform Gap Analysis between target Level of Service and current system  
performance  

Task 6: Determine Criticality of Systems’ Assets (Risk of Failure) 
 

 Establish criteria for determining probability and consequence of failure 